A 10x1 DIN 7607
New
A 10x1 DIN 7607
CAP NUT
CHF 1.86 per piece, excl. VAT
»

Coupling nut for oil tube, R2 S2 - S5; R35

Produced to original BMW technical drawing

EMW: AM 10x1 DIN 7607

18. April 2021

F 66 C 26 a
New
F 66 C 26 a
Circlip
CHF 9.75 per piece, excl. VAT
»

Safety washer, front wheel bearing, R11 S3; R16 S3

Produced to original BMW technical drawing

18. April 2021

F 66 C 29 b
New
F 66 C 29 b
ANGULAR CONTACT BALL BEARING,RADIAL
CHF 187.32 per piece, excl. VAT
»

Double row angular bearing for front wheel, R11 S3; R16 S3

19,051 x 52,83 x 17,98mm

2. March 2021

F 66 R 23
New
F 66 R 23
PIN
CHF 98.98 per piece, excl. VAT
»

Bolt for center stand, R11; R16

Produced to original BMW technical drawing

Consists of:1 x F 66 R 23; 1 x 10 089; 2 x 3 x 22 DIN 1

18. April 2021

F 69 Q 103
New
F 69 Q 103
Padding
CHF 19.80 per piece, excl. VAT
»

Padding for mudguard brace, R4 S1 - S5; R3; R35

Produced to original BMW technical drawing

18. April 2021

F 69 Q 104
New
F 69 Q 104
INTERMEDIATE RING
CHF 6.78 per piece, excl. VAT
»

Spacer ring for mudguard brace, R3; R4 S1 - S5; R35

Produced to original BMW technical drawing

18. April 2021

M 69 K 162
New
M 69 K 162
Connector
CHF 6.87 per piece, excl. VAT
»

Connector, R2; R3; R4; R35; R20; R23

Produced to original technical drawing

EMW: A 3 DIN 7627

18. April 2021

M 69 K 163
New
M 69 K 163
Clamping ring ( Alba 3 )
CHF 2.81 per piece, excl. VAT
»

Alba Clamping ring No. 3, R2; R3; R4; R35; R20; R23

 

Produced to original technical drawing

EMW: 235 2 06 911 3

18. April 2021

M 69 L 9
New
M 69 L 9
Guide pin
CHF 8.55 per piece, excl. VAT
»

Clutch Pressure plate guide pin, R4; R3; R35

Produced to original BMW technical drawing

EMW: 235 2 03 612 0

18. April 2021

266 1 04 152 0
New
266 1 04 152 0
Push-rod protective tube
CHF 83.24 per piece, excl. VAT
»

Pushrod protection tube, R66

Produced to original technical drawing

18. April 2021

07 11 9963384
New
07 11 9963384
Gasket ring ( A24X29-AL )
CHF 0.60 per piece, excl. VAT
»

Seal ring A24 x 29 Al

Produced to original technical drawing

Old part number 07 11 9 963 385; 31 42 1 233 34318.

April 2021

11 14 1 253 871
New / Available again
11 14 1 253 871
Grille, air inlet
CHF 14.11 per piece, excl. VAT
»

Grille for suction hood, R50/5 - R75/6

Produced to original technical drawing

18. April 2021

21 21 7697737
New
21 21 7697737
CLUTCH PLATE
CHF 74.37 per piece, excl. VAT
»

Clutch plate, R900RT - R1200GS; HP2; R nineT

Produced to original technical drawing

Old part number 21 21 7 668 720; 21 21 7 692 852; 21 21 7 694 775

18. April 2021

Matra 281/1
New
Matra 281/1
TOOLS
CHF 77.07 per piece, excl. VAT
»

Press bolt for drive shaft flange

18. April 2021

Matra 281/2
New
Matra 281/2
TOOLS
CHF 77.07 per piece, excl. VAT
»

Press bush for drive shaft flange

18. April 2021

Matra 281/3
New
Matra 281/3
TOOLS ( 15Ø )
CHF 152.00 per piece, excl. VAT
»

Support split bushing for drive shaft, 15Ø r=5

R51 - R71; R51/2 - R68

18. April 2021

5061
New
5061
Measuring bush
CHF 46.80 per piece, excl. VAT
»

Measuring bush, gear box, R24 - R27; R50 - R69S; /5

Produced to original technical drawing L-5061

18. April 2021

M 56 H 104 a
New
M 56 H 104 a
FLOAT ( SUM 617/1 )
CHF 51.07 per piece, excl. VAT
»

SUM Float 617/I, R3; R4; R11; R12

24. February 2021

37 024
New
37 024
RETAINER SPRING
CHF 12.26 per piece, excl. VAT
»

Tension spring, R11 S1 & S2; R16 S1 & S2

24. February 2021

275 2 05 072 0
New
275 2 05 072 0
Rocker arm, inlet, right
CHF 72.61 per piece, excl. VAT
»

Rocker arm for I right & E left, R75

24. February 2021

275 2 05 071 0
New
275 2 05 071 0
Rocker arm, inlet, left
CHF 72.61 per piece, excl. VAT
»

Rocker arm for I left & E right, R75

24. February 2021

261 1 15 006 1
New
261 1 15 006 1
Bearing
CHF 153.86 per piece, excl. VAT
»

Cam shaft bearing holder, R6; R61; R66; R71

24. February 2021

261 1 02 020 0
New
261 1 02 020 0
Cover
CHF 8.20 per piece, excl. VAT
»

Splash ring, R61; R66; R71

24. February 2021

254 1 22 015 3
New
254 1 22 015 3
CLUTCH PLATE ( 8mm )
CHF 84.57 per piece, excl. VAT
»

Clutch plate (8mm) R5 - R71

24. February 2021

250 1 70 004 0
New
250 1 70 004 0
Compression spring
CHF 16.71 per piece, excl. VAT
»

Coil spring for gear lever, R5; R6

24. February 2021

250 1 40 059 0
New
250 1 40 059 0
NOTCH
CHF 78.46 per piece, excl. VAT
»

Lifter, R5 - R71

24. February 2021

 

220 1 07 710 0
New
220 1 07 710 0
CAM DISC
CHF 87.84 per piece, excl. VAT
»

Contact breaker cam, R20; R23

24. February 2021

254 1 01 003 0 W
New
254 1 01 003 0 W
TOOLS
CHF 152.00 per piece, excl. VAT
»

Tool for sealing tube in crank case, R52 - R71; R24 - R69S

24. February 2021

41 35 5780222
New
41 35 5780222
Blind plug
CHF 0.96 per piece, excl. VAT
»

Blind plug, R50/5 - R100GS

24. February 2021

21 21 1464796
New
21 21 1464796
CLUTCH PLATE
CHF 74.37 per piece, excl. VAT
»

Clutch plate, K75

24. February 2021

21 21 1237571
New
21 21 1237571
CLUTCH PLATE
CHF 74.37 per piece, excl. VAT
»

Clutch plate, R45; R65  till 9/1980

24. February 2021

11 11 0002112
New
11 11 0002112
Gasket ring
CHF 5.40 per piece, excl. VAT
»

Seal ring for sealing tube in crank case, R5 - R71; R51/2; R24 - R69S

Old number: 33 840

24. February 2021

11 11 0 001 108
New
11 11 0 001 108
Sealing tube
CHF 34.40 per piece, excl. VAT
»

Sealing tube in crank case, R5 - R71; R51/2; R24 - R25/2

Old number: 254 1 01 003 0

24. February 2021

286 1 74 012 0
New
286 1 74 012 0
Connecting ring
CHF 18.11 per piece, excl. VAT
»

For R75 Wehrmacht sidecar

261 1 07 002 0
New
261 1 07 002 0
Spacer ( H=14 )
CHF 39.22 per piece, excl. VAT
»

Spacer for ignition coil H=14, R6; R61; R66; R71

Matra 369A
New
Matra 369A
TOOLS
CHF 350.97 per piece, excl. VAT
»

Set of plates for crankshaft disassembly

Matra 369/2a
New
Matra 369/2a
TOOLS
CHF 181.06 per piece, excl. VAT
»

Plate for crankshaft disassembly

Matra 369/1
New
Matra 369/1
TOOLS
CHF 167.13 per piece, excl. VAT
»

Plate for crankshaft disassembly

Matra 331/1
New
Matra 331/1
TOOLS
CHF 241.69 per piece, excl. VAT
»

Steel pipe for press work

61 21 1233457
New
61 21 1233457
RING NUT
CHF 3.90 per piece, excl. VAT
»

Plastic knurled nut, M6,  R50/5 - R100RT

46 63 2315164
New
46 63 2315164
Screw ( M6 )
CHF 7.68 per piece, excl. VAT
»

Screw M6 x 22, R80GS PD; R100GS PD

46 63 2315163
New
46 63 2315163
Screw ( M6 )
CHF 7.68 per piece, excl. VAT
»

Screw M6 x 25, R80GS PD; R100GS PD

250 1 61 022 0.W
New
250 1 61 022 0.W
TOOLS ( Schweissmatrix/Welding jig )
CHF 325.91 per piece, excl. VAT
»

Frame bearing jig for centre stand brackets (250 1 61 022 0), R5 - R71; R51/2 - R68,

33 32 4 544 160
New
33 32 4 544 160
Compensating plate
CHF 0.30 per piece, excl. VAT
»

Shim, R50 - R69S

31 42 2345382
New
31 42 2345382
Spring retainer
CHF 76.79 per piece, excl. VAT
»

Telefork spring retainer F650

31 42 1235615
New
31 42 1235615
Rubber grommet
CHF 1.58 per piece, excl. VAT
»

Rubber grommet, grey, R60 - R1150GS; K75 - K1200

12 11 8 030 150
New
12 11 8 030 150
Spacer ( H=19 )
CHF 39.22 per piece, excl. VAT
»

Spacer for ignition coil H=19, R5; R51; R51/2

11 11 0 002 158
New
11 11 0 002 158
Bush bearing
CHF 126.28 per piece, excl. VAT
»

Crankshaft bearing bushing, R5; R6; R51; R61; R66; R71; R51/2